KEYPART NOI
T
C
DESCRIPTIONQ
T
Y
APP DATEL
R
MODELREMARKS
18-97354 423-4TURBOCHARGER ASM10307-0609CEMISSION SYSTEM R15-04
18-98011 892-2TURBOCHARGER ASM10610- ESEE FIG-NO 0-37 FOR COMPONENT.
18-98011 893-4TURBOCHARGER ASM11001-FSEE FIG-NO 0-37 FOR COMPONENT.EURO3 SPECIFICATION
28-94433 605-0GASKET; TURBOCHARGER TO EXH MANI10307-0609CALSO INCLUDED IN GASKET SET(ENG. & HEAD)
28-97912 697-0GASKET; TURBOCHARGER TO EXH MANI10610- E
98-94433 604-0GASKET; TURBOCHARGER TO EXH DUCT10307-0609C
118-97379 384-0NUT; TURBOCHARGER40610- EM8 FLANGE
118-97161 607-0NUT; TURBOCHARGER40307-0609C03.613 M8 FLANGE
128-97104 508-1ASTUD; TURBOCHARGER40307-0408CM8X20 L=31
128-97378 060-0STUD; TURBOCHARGER40409-0609CEM8X20 L=31
148-97188 452-0STUD; TURBOCHARGER TO EXH PIPE40307-0406CM8X41 L=52
148-97104 507-1ASTUD; TURBOCHARGER TO EXH PIPE40407-0607CM8X43 L=54
148-97378 067-0STUD; TURBOCHARGER TO EXH PIPE40608-0609CM8X43 L=54
188-97161 607-0NUNUT; EXH PIPE40307-0609CM8 FLANGE
328-97300 338-1PROTECTOR; HEAT, TURBOCHARGER10307-0609CEMISSION SYSTEM R15-04 03.602
660-43211 022-0STUD; EXH PIPE20610- EM10X22 L=43
665-09302 007-0STUD; EXH PIPE20307-0609C03.613 M10X38 L=53
1008-97038 109-1PROTECTOR; HEAT, EXH MANIF10307-0609CEMISSION SYSTEM R15-04
1010-28080 812-0ABOLT; HEAT PROTECTOR60307-0512CEMISSION SYSTEM R15-04
1010-28050 812-0BOLT; HEAT PROTECTOR60601-0609CEMISSION SYSTEM R15-04
1158-98011 902-0PIPE; WATER, TURBOCHARGER OUT10610- E
1158-97063 234-0PIPE; WATER, TURBOCHARGER OUT10307-0609C1.097
1160-28080 610-0BOLT; WATER PIPE20307-0512CEUR03 SPECIFICATION 02.500 (C) M6X10 FLANGE
1160-28050 610-0BOLT; WATER PIPE20601-0609CEUR03 SPECIFICATION 03.671 (C) M6X10 FLANGE
1160-50040 612-0BOLT; WATER PIPE10307-0512C00.685 (A) M6X12 W/LK WASHER
1160-50540 612-0BOLT; WATER PIPE10601-0609C(A) M6X12 W/LK WASHER
1160-28080 812-0ABOLT; WATER PIPE20307-0512CEUR03 SPECIFICATION 08.900 (D) M8X12 FLANGE
1160-28050 812-0BOLT; WATER PIPE20601-0609CEUR03 SPECIFICATION 02.343 (D) M8X12 FLANGE
1178-94472 584-1GASKET; WATER PIPE10307-0609C(B) T=2.5
1179-09571 412-0GASKET; WATER PIPE40307-0609CALSO INCLUDED IN GASKET SET(ENGINE) 08.955 (A) ID=12.2
1179-09571 414-0GASKET; WATER PIPE40610- E08.955 (D) ID=14.2 OD=20.0
1188-94367 943-0CLIP; WATER HOSE40307-0609C01.153 ID=12.8
1188-97944 125-0CLIP; WATER HOSE60610- EID=12.8
1198-97369 590-1HOSE; WATER, TURBOCHARGER10610- E(D)
1198-94340 669-1HOSE; WATER, TURBOCHARGER10307-0609C(B) L=250 W/INSULATOR
1190-03559 300-0HOSE; WATER, TURBOCHARGER10610- E01.097 (C) L=210 SERVICED BY L=3000
1208-94472 583-0ADAPTER; WATER10307-0609C
1378-97086 342-0PIPE; WATER, TURBOCHARGER IN10307-0609C
1378-98011 903-0PIPE; WATER, TURBOCHARGER IN10610- E
1381-09675 081-0BOLT; EYE, WATER PIPE20307-0609C01.531 M12X24
1388-98037 067-0BOLT; EYE, WATER PIPE20610- E
2318-94325 255-0HOSE; RUBBER, TURBOCHARGER OUT10307-0609CL=160 W/INSULATOR
2310-03559 300-0HOSE; RUBBER, TURBOCHARGER OUT10610- E01.097 L=210 SERVICED BY L=3000
3038-97087 028-1ADAPTER; THROTTLE BODY, EXH10307-0609CEMISSION SYSTEM R15-04
4880-03559 300-0HOSE; RUBBER10610- E01.097 (F) L=170 SERVICED BY L=3000
D-MAX
D-MAX
ILLUSTRATION AND TEXT
0-36 | TURBOCHARGER SYSTEM
  GLOBAL SEARCH   SEARCH FOR PART NO OR PART NAME PDF | HOME | UPDATED: 2022-12-08 15:07:16